
 

 



2 

 

Dr Antoine J Burkush, PhD                      Joun Development Projects Series Pro Bono 

  

 

 

 
 
 
 
 
 
 
 
 

Strategy for A Sewage System and Sewage  
Treatment Plant in The Town of Joun 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



3 

 

Dr Antoine J Burkush, PhD                      Joun Development Projects Series Pro Bono 

Contents 

Strategy for A Sewage System and Sewage .............................................................. 2 

Treatment Plant in The Town of Joun ......................................................................... 2 

Acknowledgments ................................................................................................ 6 
[...]
 • Consider using renewable energy (e.g., solar power) to reduce the 
energy costs of the treatment plant. 

 • Explore wastewater reuse for agricultural purposes or landscaping, 
reducing water consumption in Joun. 

 • Use sludge-to-energy technology where feasible to convert waste into 
biogas, reducing reliance on external energy sources. 

This plan provides Joun with a comprehensive framework for addressing its sewage 
management needs while ensuring environmental sustainability and long-term 
operational efficiency. 

Sewage Collection System for Joun 

A detailed sewage collection system involves careful planning of pipelines, 
manholes, and pumping stations, ensuring efficient transport of wastewater from 
homes, businesses, and public spaces to a centralized treatment facility.  

Below is a comprehensive design breakdown for the sewage collection system in the 
town of Joun: 

1. Sewage Collection System Components 

The system consists of gravity sewers, pumping stations (if needed), and various 
connections to ensure smooth wastewater flow. 

A. Gravity-Based Sewer Network 

 • Main Sewers (Trunk Sewers): 

 • Large-diameter pipes (300mm–1500mm) designed to collect sewage 
from multiple areas and transport it to the treatment plant. 

 • These are laid in main roads or natural low-lying areas that allow 
gravity to move sewage downhill. 

 • Trunk sewers are designed to handle peak flow rates, ensuring they 
can accommodate increased loads during rainstorms or periods of high use. 

 • Branch Sewers (Lateral Sewers): 

 • Smaller-diameter pipes (150mm–300mm) that collect wastewater from 
individual homes and businesses. 

 • Typically laid under streets or along property lines to connect 
households to the larger trunk sewer system. 

 • Laid at an appropriate slope (0.5% to 2%) to allow gravity to move 
sewage efficiently without requiring pumps in most cases. 



25 

 

Dr Antoine J Burkush, PhD                      Joun Development Projects Series Pro Bono 

B. Sewer Types: 

Depending on the needs of the area and soil conditions, different types of sewer 
pipes can be used: 

 • PVC Pipes: Common in urban areas due to their durability, smooth 
interior, and resistance to corrosion. 

 • Concrete Pipes: Suitable for larger trunk sewers that handle high flows. 

 • HDPE Pipes: Resistant to chemicals and suitable for areas with highly 
acidic or alkaline soil conditions. 

C. Manholes and Access Chambers 

 • Manholes: Installed at regular intervals (30–50 meters) along the sewer 
lines and at every junction, change in direction, or grade. 

 • Used for maintenance and inspection of the system. 

 • Circular in design, they allow for access to the underground sewer 
pipes. 

 • Inspection Chambers: Smaller, more localized access points for branch 
sewers. Typically installed at connections to individual households. 

D. Service Connections 

 • Every household or building is connected to the lateral sewers via a 
smaller diameter service pipe (usually 100mm). 

 • The connection is placed at a minimum slope (1% or greater) to ensure 
effective wastewater flow. 

 • Backflow Preventers: Installed to prevent sewage backup in low-lying 
areas or homes near flood-prone zones. 

E. Pumping Stations (if needed) 

 • Pumping Stations: Used when gravity flow isn’t sufficient to move 
sewage, particularly in flat areas or low-lying parts of Joun. 

 • Components of a Pumping Station: 

 • Wet Well: A storage chamber where sewage is collected before being 
pumped out. 

 • Pump House: Housing the pumps that lift sewage from the wet well to 
a higher elevation. 

 • Pumps: Typically: submersible pumps that move sewage to the next 
section of the system. 



26 

 

Dr Antoine J Burkush, PhD                      Joun Development Projects Series Pro Bono 

 • Control Panel: Regulates the pumps, turning them on when a certain 
sewage level is reached and off when the wet well is emptied. 

 • Backup Power System: Necessary to prevent system failure during 
power outages, ensuring continuous operation. 

2. Hydraulic Design and Pipe Sizing 

The pipe diameters and slopes are based on hydraulic calculations considering the 
population size, future growth, and average sewage generation rates. 

A. Flow Estimation 

 • Population Density: Estimate the daily sewage flow rate per person 
based on local water consumption, typically 80–150 liters per person per day 
(L/capita/day). 

 • Peak Flow Rate: Design for peak flow during the busiest times of the 
day (usually early morning and evening) and account for infiltration (water entering 
the sewer system from groundwater) and inflow (water from rain or surface runoff). 

 • Future Growth: The system should be designed for projected growth 
over the next 20–30 years. For example, if Joun is expected to grow from 5,000 to 
10,000 people, the system must be scalable to accommodate that increase. 

B. Pipe Sizing and Slope Calculation 

 • Pipe Sizing: Based on Manning’s Equation, which is used to determine 
the appropriate pipe diameter for the expected flow rate and slope. 

 • Smaller lateral sewers (150–200mm) are typically installed for 
residential connections. 

 • Larger trunk sewers (300mm and up) are needed as the network 
converges toward the treatment plant. 

 • Slope Design: 

 • Pipes are laid at a minimum slope to ensure self-cleaning velocity 
(typically 0.5 m/s), preventing sedimentation. 

 • Example slopes: 

 • 150mm pipes: 1.5%–2% slope. 

 • 300mm pipes: 0.5%–1% slope. 

3. Storm water Management 
Joun should consider designing separate storm water drains to prevent overloading 
the sewage system during rainy periods. This involves creating a separate sewer 
system for rainwater (to avoid combined sewer overflows). 



27 

 

Dr Antoine J Burkush, PhD                      Joun Development Projects Series Pro Bono 

 • Storm water Drains: Designed to collect rainwater from streets and 
roofs, diverting it to natural waterways or dedicated drainage systems. 

 • Retention Ponds: In some cases, retention ponds or basins may be 
built to hold storm water temporarily, reducing the chance of flooding. 

 • Green Infrastructure: Incorporating permeable pavements, green roofs, 
or bio-swales can help absorb storm water, reducing its entry into the sewage 
system. 

4. Maintenance Considerations 

A sewage collection system requires regular inspection, cleaning, and repair to 
ensure efficiency. 

A. Routine Maintenance: 

 • Cleaning of Sewers: Regular cleaning to prevent blockages from 
grease, solids, or sediment buildup. 

 • Inspection of Manholes: Periodic inspection of manholes to detect 
leaks or blockages. 

 • Monitoring Pumping Stations: Continuous monitoring of pumps and 
electrical systems to avoid breakdowns. 

B. Maintenance Equipment: 

 • CCTV Inspection Units: Used to inspect pipes internally for blockages, 
cracks, or damage without excavation. 

 • Jetting Machines: High-pressure water jets can be used to clean pipes 
and remove debris. 

C. Emergency Repairs: 

 • Repair Teams: Dedicated teams should be on standby to handle pipe 
bursts, pumping station failures, or blockages. 

 • Spare Parts: Maintain an inventory of spare parts for pumps, valves, 
and pipes to ensure quick repairs. 

5. Health and Safety Protocols 

Health and safety considerations must be factored into the design and maintenance 
of the sewage system. 

 • Ventilation in Sewers: Ensure that the sewers are properly ventilated to 
prevent the buildup of harmful gases (e.g., hydrogen sulfide, methane). 

 • Hazardous Gas Detectors: Install gas detectors in pumping stations 
and manholes to protect workers. 



28 

 

Dr Antoine J Burkush, PhD                      Joun Development Projects Series Pro Bono 

 • Personal Protective Equipment (PPE): All maintenance workers should 
be provided with PPE, including gloves, gas masks, and protective clothing. 

6. GIS Mapping and Data Integration 

Use a Geographic Information System (GIS) to map the entire sewage network 
digitally. 

 • Real-Time Monitoring: Incorporate sensors in key locations to monitor 
flow rates, detect blockages, and manage pumping stations remotely. 

 • Mapping of Connections: All individual household and business 
connections should be mapped and recorded in a database for easy maintenance 
and future expansions. 

7. Future Expansion and Scalability 

The sewage system should be designed to accommodate future growth, with 
provisions for: 

 • Increased Capacity: Oversized trunk lines to manage increased future 
wastewater flow. 

 • New Connections: Easy expansion of the lateral network for new 
developments. 

 • Modular Pumping Stations: Scalable pumping stations that can be 
upgraded or expanded as needed. 

Conclusion: 
A well-designed sewage collection system for Joun should integrate a network of 
gravity-based sewers, efficient pumping stations (if necessary), manholes for easy 
access, and a focus on both current needs and future expansion. It should 
incorporate storm water management to avoid overloading during heavy rain, while 
regular maintenance and monitoring will ensure long-term reliability. 

Detailed Sewage Treatment Plant (STP) Design for Joun 

Overview: 

A sewage treatment plant (STP) for Joun is designed to treat the town’s wastewater 
to meet environmental standards and protect public health. The plant will be 
designed to handle current and future wastewater flows, with a flexible, scalable 
system that can be upgraded as the town’s population grows. The STP includes 
three main treatment stages: primary, secondary, and tertiary treatments, along with 
sludge management and odor control systems. 



29 

 

Dr Antoine J Burkush, PhD                      Joun Development Projects Series Pro Bono 

 

1. Capacity Planning and Flow Estimation 

 • Population Projection: 

 • Initial population: 5,000 people. 

 • Projected population: 10,000 people over the next 20–30 years. 

 • Wastewater Generation Rate: 

 • Assume an average wastewater generation rate of 120 liters per capita 
per day (L/capita/day). 

 • Initial total wastewater flow: 

5,000 x 120 = 600,000 L/DAY (600M3/DAY) 

 • Future wastewater flow for a population of 10,000: 

10,000 X 120 =1,200,000 L/DAY (1,200 M3/DAY) 

 • The plant should be designed to handle peak flows of 2–3 times the 
average daily flow, accounting for fluctuations and storm water inflows. 

2. Sewage Treatment Processes 

A. Preliminary Treatment: 

Preliminary treatment removes large debris and grit to protect downstream 
equipment. 

 • Screening: 

 • Coarse screens: Remove large materials like sticks, plastic, and rags. 



30 

 

Dr Antoine J Burkush, PhD                      Joun Development Projects Series Pro Bono 

 • Bar spacing: 20–30 mm. 

 • Fine screens: Remove smaller debris such as paper and fine particles. 

 • Bar spacing: 5–10 mm. 

 • Mechanically cleaned screens ensure efficient removal without 
clogging. 

 • Grit Removal: 

 • Grit Chambers: Separate grit (sand, gravel) that can damage pumps 
and pipes. 

 • Detention Time: Designed for a detention time of 2–3 minutes to allow 
grit to settle while the wastewater continues to flow through. 

B. Primary Treatment: 

Primary treatment settles out large suspended solids to reduce the load on 
secondary treatment systems. 

 • Primary Sedimentation Tanks (Clarifiers): 

 • Function: Removes 50–70% of suspended solids and some organic 
material. 

 • Design: Large circular or rectangular tanks with scrapers at the bottom 
to collect settled sludge. 

 • Detention Time: 1.5–2 hours. 

 • Scum Removal: Surface scum is skimmed off and sent to sludge 
treatment. 

C. Secondary Treatment: 

This stage removes dissolved organic matter using biological processes, reducing 
biochemical oxygen demand (BOD) and suspended solids. 

Option 1: Activated Sludge Process (ASP) 

The activated sludge process uses aerobic microorganisms to break down organic 
matter. 

 • Aeration Tanks: 

 • Design: Aeration tanks provide oxygen to support aerobic bacteria. 

 • Detention Time: 4–8 hours. 

 • Aeration System: Mechanical surface aerators or diffused air systems 
introduce oxygen into the wastewater. 



31 

 

Dr Antoine J Burkush, PhD                      Joun Development Projects Series Pro Bono 

 • Biological Process: Microorganisms consume organic matter, reducing 
BOD and other pollutants. 

 • Secondary Clarifiers: 

 • Function: Settle out the biomass (activated sludge) after the aeration 
process. 

 • Design: Circular or rectangular clarifiers with sludge collection at the 
bottom. 

 • Return Sludge: A portion of the settled biomass is returned to the 
aeration tank (Return Activated Sludge – RAS) to maintain the microbial population. 

Option 2: Sequencing Batch Reactor (SBR) 

SBR is an alternative biological treatment method where aeration and settling occur 
in the same tank. 

 • Batch Treatment: The reactor operates in cycles (fill, react, settle, 
decant), providing flexibility for varying flow rates. 

 • Advantages: Requires less space than continuous-flow systems, 
making it suitable for towns with limited land area. 

 

 

Option 3: Trickling Filters 

Trickling filters are a low-energy alternative, where wastewater trickles over a bed of 
media covered with microorganisms. 

 • Media Design: The biofilm that forms on the media (rock, plastic) 
consumes organic matter as the wastewater flows over it. 

 • Advantages: Requires less operational energy than aeration systems 
but has higher land area requirements. 

D. Tertiary Treatment: 

Tertiary treatment is designed to further improve effluent quality for discharge or 
reuse, removing additional solids, nutrients, and pathogens. 

 • Filtration: 

 • Sand Filters: Used to polish the effluent and remove remaining 
suspended solids. 

 • Membrane Filtration (Optional): For very high-quality effluent, 
membranes can be used to filter out even smaller particles and pathogens. 



32 

 

Dr Antoine J Burkush, PhD                      Joun Development Projects Series Pro Bono 

 • Disinfection: 

 • Chlorination: Chlorine or sodium hypochlorite is added to kill pathogens 
before the effluent is discharged. 

 • UV Disinfection: Ultraviolet light disinfects the effluent without adding 
chemicals. 

 • Ozonation (Optional): Ozone is used for advanced oxidation and 
pathogen removal. 

 

E. Sludge Treatment and Disposal: 

Sludge generated from the primary and secondary treatment processes must be 
properly treated and disposed of. 

 • Sludge Thickening: 

 • Gravity Thickening: Concentrates the sludge by allowing water to 
separate out. 

 • Mechanical Thickening (Optional): Belt presses or centrifuges can 
further reduce the water content. 

 • Sludge Digestion: 



33 

 

Dr Antoine J Burkush, PhD                      Joun Development Projects Series Pro Bono 

 • Anaerobic Digestion: Microorganisms break down the sludge in the 
absence of oxygen, producing biogas (methane), which can be used for energy. 

 • Aerobic Digestion (Optional): If biogas recovery is not feasible, aerobic 
digestion can stabilize the sludge. 

 • Sludge Dewatering: 

 • Belt Filter Presses or Centrifuges: Further reduce the moisture content 
of the sludge, preparing it for disposal or reuse. 

 • Sludge Disposal: 

 • Land Application (Bio solids): Treated sludge can be used as fertilizer 
in agriculture. 

 • Incineration: In some cases, sludge can be incinerated to reduce 
volume, with energy recovery as a potential option. 

3. Auxiliary Systems 

A. Odor Control: 

Odor control is essential, especially for areas near residential zones. 

 • Covered Tanks: Key treatment areas like sedimentation tanks should 
be covered. 

 • Activated Carbon Filters: These filters can absorb odorous gases from 
treatment units. 

 • Bio filters: Natural microbial systems treat foul odors by decomposing 
odor-causing compounds. 

B. Automation and Control: 

Automated systems improve efficiency and reduce labor requirements. 

 • SCADA (Supervisory Control and Data Acquisition): A centralized 
system that monitors and controls plant operations, tracks key performance metrics, 
and sends alarms in case of failure. 

 • Sensors: Flow meters, dissolved oxygen sensors, and pH sensors help 
optimize processes and ensure compliance with regulatory standards. 

4. Environmental Considerations and Regulatory Compliance 

A. Effluent Standards: 

The plant must meet local and national environmental standards for treated effluent 
before discharge into local waterways or reuse in irrigation. 

 • Typical Targets for Treated Effluent: 



34 

 

Dr Antoine J Burkush, PhD                      Joun Development Projects Series Pro Bono 

 • Biochemical Oxygen Demand (BOD): < 10–20 mg/L. 

 • Total Suspended Solids (TSS): < 10–30 mg/L. 

 • Nitrogen and Phosphorus: Specific limits based on local regulations to 
prevent nutrient pollution. 

 • Pathogen removal (Fecal coliform): Low levels required for reuse 
applications. 

B. Energy Efficiency: 

Energy-efficient design should be prioritized to minimize operational costs. 

 • Biogas Utilization: If anaerobic digestion is used, biogas can be 
captured and used to power the plant, reducing external energy consumption. 

 • Renewable Energy: Solar panels can be installed to further reduce the 
plant’s carbon footprint. 

 

 

5. Site Layout and Future Expansion 

A. Land Requirements: 

The layout should accommodate future expansions, allowing for additional tanks, 
treatment units, or capacity upgrades. 

B. Buffer Zones: 

The plant should include buffer zones to separate it from nearby residential or public 
areas to minimize the impact of noise and odors. 



35 

 

Dr Antoine J Burkush, PhD                      Joun Development Projects Series Pro Bono 

C. Access Roads and Infrastructure: 

Design for easy access by maintenance vehicles, sludge transport trucks, and other 
necessary equipment. 

Conclusion: 

The sewage treatment plant for Joun is designed to treat wastewater efficiently while 
minimizing environmental impact and operational costs. It incorporates preliminary, 
primary, secondary, and tertiary treatment stages, with provisions for odor control, 
sludge management, and future expansion. This scalable solution ensures that the 
plant will continue to meet Joun’s wastewater treatment needs for decades to come, 
even as the town grows. 

Cost Estimation and Financing Plan for Joun Sewage Treatment 
Plant 

A well-thought-out cost estimation and financing plan is essential for the successful 
construction and operation of a sewage treatment plant (STP). Below is a 
comprehensive breakdown of the capital expenditure (CAPEX), operational 
expenditure (OPEX), financing strategies, and revenue recovery options for Joun’s 
STP. 

1. Capital Expenditure (CAPEX) 
CAPEX represents the one-time costs required for the planning, design, and 
construction of the sewage treatment plant. These costs will vary depending on the 
plant’s capacity, chosen technology, site characteristics, and local economic factors. 

A. Land Acquisition (if required): 

 • Land Requirement: 5–10 acres (depending on plant design, capacity, 
and future expansion provisions). 

 • Cost of Land in Joun: $10,000–$50,000 per acre (estimated). 

 • Total Land Cost: $50,000–$500,000, assuming 5–10 acres of land. 

B. Preliminary Costs: 

 • Feasibility Study and Environmental Impact Assessment (EIA): 

 • $30,000–$50,000 for environmental, hydrological, and geological 
studies. 

 • Design and Engineering Fees: 

 • $50,000–$100,000 for detailed engineering and architectural designs. 

 • Permitting and Legal Fees: 



36 

 

Dr Antoine J Burkush, PhD                      Joun Development Projects Series Pro Bono 

 • $10,000–$30,000 for municipal and environmental permits, 
documentation, and legal services. 

C. Civil Works (Construction of Infrastructure): 

 • Excavation and Earthworks: 

 • $100,000–$200,000 depending on the site’s terrain, soil characteristics, 
and excavation depth. 

 • Construction of Treatment Units: 

 • Sedimentation Tanks, Aeration Tanks, and Clarifiers: 

 • Cost per cubic meter of treated wastewater: $1,500–$2,500. 

 • Total cost for 600–1,200 m³/day flow: $1,000,000–$2,500,000. 

 • Miscellaneous Civil Works: 

 • Construction of administrative buildings, security fencing, roads, etc.: 
$200,000–$400,000. 

D. Mechanical and Electrical Equipment: 

 • Screening and Grit Removal Systems: 

 • $100,000–$150,000 for coarse and fine screens, grit chambers, and 
mechanical scrapers. 

 • Pumps, Blowers, and Aeration Equipment: 

 • $300,000–$500,000 for pumps, motors, blowers, and aeration systems 
(for activated sludge process or SBR systems). 

 • Sludge Dewatering and Handling: 

 • $200,000–$400,000 for sludge thickeners, digesters, and dewatering 
equipment (belt presses or centrifuges). 

 • Disinfection Systems: 

 • $50,000–$100,000 for chlorine dosing systems or UV disinfection units. 

 • Backup Power and Generators: 

 • $100,000–$150,000 for backup power to ensure continuous operation. 

E. Automation, Control, and Instrumentation (SCADA): 

 • Supervisory Control and Data Acquisition (SCADA) System: 

 • $150,000–$300,000 for automation systems to monitor, control, and 
optimize operations. 



37 

 

Dr Antoine J Burkush, PhD                      Joun Development Projects Series Pro Bono 

F. Contingencies and Miscellaneous: 

 • Contingency Budget: 10–15% of total construction cost, to account for 
unforeseen issues. 

 • Contingency Estimate: $200,000–$500,000. 

G. Total CAPEX Estimate: 

USD 2.5 MILLION – 5.0 MILLION 

2. Operational Expenditure (OPEX) 
OPEX includes the recurring costs associated with running and maintaining the 
sewage treatment plant once it becomes operational. 

A. Labor and Staffing: 

 • Staff Requirements: 5–10 personnel (operators, technicians, 
managers, security). 

 • Annual Salaries: $200,000–$300,000 depending on the number of 
employees and local wage levels. 

B. Energy Consumption: 

 • Electricity Usage for Aeration, Pumps, and Motors: 

 • Average electricity consumption: 0.4–0.6 kWh per cubic meter of 
wastewater treated. 

 • Annual energy demand: 250,000–500,000 kWh for a 600–1,200 m³/day 
plant. 

 • Cost of Electricity: $0.10–$0.15/kWh. 

 • Annual Electricity Costs: $25,000–$75,000. 

C. Chemical Usage: 

 • Disinfection Chemicals (Chlorine/UV): $10,000–$20,000 annually. 

 • Coagulants or other chemicals for sludge thickening or nutrient 
removal: $5,000–$10,000 annually. 

D. Sludge Disposal and Handling: 

 • Sludge Management and Disposal: 

 • Disposal costs vary based on local regulations and whether the sludge 
is used as fertilizer or sent to landfills. 

 • Annual Sludge Disposal Cost: $20,000–$50,000. 



38 

 

Dr Antoine J Burkush, PhD                      Joun Development Projects Series Pro Bono 

E. Routine Maintenance: 

 • Pumps, Blowers, and Electrical Equipment: $30,000–$50,000 annually 
for parts replacement and repairs. 

 • Miscellaneous Costs: General maintenance of civil structures and 
equipment, safety measures. 

F. Total OPEX Estimate: 

USD 300,000 – USD 500,000 PER YEAR 

3. Financing Options 

A. Government and Development Grants: 

 • National and Local Government: The town of Joun can approach the 
national government for infrastructure funding. 

 • International Development Aid: Organizations like the World Bank, 
USAID, or UNDP often provide grants and low-interest loans for water and sanitation 
projects in developing or rural regions. 

 • Environmental Funds: Green funding agencies, such as the Global 
Environment Facility (GEF) or international climate initiatives, may provide grants if 
the project includes energy-efficient technologies, like biogas recovery. 

B. Loans from International and National Development Banks: 

 • World Bank and International Finance Corporation (IFC): Offer low-
interest, long-term loans (20–30 years) with interest rates of 2–5%. 

 • Development Banks (European Investment Bank, Asian Development 
Bank): Typically offer low-cost financing for infrastructure projects, including 
sanitation. 

C. Public-Private Partnerships (PPP): 

 • Build-Operate-Transfer (BOT): In this model, a private firm funds and 
builds the plant, operates it for a fixed period (e.g., 20 years), and then transfers 
ownership back to the municipality. 

 • Concession Model: A private operator funds and manages the plant for 
a specified period in return for the right to collect revenue through tariffs or 
government payments. 

D. Municipal Bonds: 

 • Issuance of Bonds: Joun can issue municipal bonds to raise capital for 
the STP. Bondholders will be repaid through user fees or tax revenues over the long 
term. 



39 

 

Dr Antoine J Burkush, PhD                      Joun Development Projects Series Pro Bono 

E. Carbon Financing: 

 • Carbon Credits: If the STP uses energy-efficient technologies such as 
anaerobic digestion with biogas capture, it may be eligible to earn carbon credits. 
These can be sold to companies seeking to offset their carbon emissions, creating a 
revenue stream. 

4. Cost Recovery and Revenue Generation 

To ensure financial sustainability, Joun’s STP must generate sufficient revenue to 
cover its operating expenses and debt repayment. Potential revenue sources 
include: 

A. User Fees: 

 • Sewage Tariffs: The town can impose wastewater treatment tariffs 
based on water usage, charging households and businesses a fee for the treatment 
services. 

 • Tariff Structure: Residential users may pay $5–$10/month, while 
commercial and industrial users pay higher rates based on their usage. 

B. Effluent Reuse Revenue: 

 • Reclaimed Water for Irrigation: Treated wastewater can be reused for 
agricultural irrigation, landscaping, or industrial processes, generating additional 
revenue. 

 • Water Pricing: The town can charge a fee for the use of treated 
effluent, particularly in water-scarce areas. 

C. Sludge as Fertilizer: 

 • Treated Bio solids: If the sludge is properly treated, it can be sold as 
fertilizer to local farmers or agricultural businesses, adding a revenue stream. 

D. Renewable Energy Generation: 

 • Biogas Production from Anaerobic Digestion: If biogas is produced 
during sludge digestion, it can be captured and used to generate electricity, reducing 
energy costs or even providing an additional income source if excess electricity is 
sold to the grid. 

5. Cash Flow and Loan Repayment 
The financial viability of the STP depends on balancing the CAPEX, OPEX, and 
revenue generation to ensure long-term sustainability. 

A. Payback Period: 



40 

 

Dr Antoine J Burkush, PhD                      Joun Development Projects Series Pro Bono 

 • The payback period will depend on financing terms, interest rates, and 
revenue generated from user fees, effluent reuse, and potential subsidies. 

 • Typically, wastewater projects aim for a 15–20-year payback period, 
after which the plant operates 

Construction Details for Joun Sewage Treatment Plant 

A well-planned and executed construction phase is critical for the successful 
realization of Joun’s sewage treatment plant (STP). Below are the key construction 

components, processes, materials, and timelines involved in building the STP. 

1. Pre-Construction Activities 

A. Site Selection and Surveying: 

 • Land Survey: A topographic survey will be conducted to assess the 
site’s terrain, soil characteristics, and hydrological conditions. This ensures that the 
location is suitable for construction and that proper drainage systems can be 
installed. 

 • Geotechnical Investigation: Soil samples will be taken to analyze the 
soil’s bearing capacity and suitability for heavy civil structures. This will inform the 
type of foundation needed. 

B. Site Preparation: 

 • Clearing and Grading: Vegetation, debris, and any existing structures 